
CHAPTERl 


INTRODUCTION AND OBJECTIVES 


1.1 INTRODUCTION 

The Balkfontein plant of Goudveld Water, situated in a summer rainfall area, produces 

potable water from middle Vaal River water. The water in the river consists of a large 

fraction of used water from household, mining and industrial activities as well as a 

fraction arising from different types of agricultural practices. Analytical results of the 

water, obtained over many years, clearly indicate the constantly changing water quality 

mainly due to the eutrophic nature of the water in the middle Vaal River, seasonal 

variations in flow and upstream chemical pollution. 

The eutrophic nature and changing raw water quality give rise to many operational 

difficulties and high treatment costs at the Balkfontein plant. Varying levels of turbidity 

and increasing concentrations of iron, manganese, natural organic matter (NOM) and 

algae (and related organic substances) have complicated water treatment and contributed 

to escalating costs over the years. At times, the deteriorating raw water quality has 

resulted in the aesthetic quality (turbidity, colour, taste and odour) of the treated water not 

being acceptable to the consumer. In addition, the trihalomethane (THM) values in the 

final water on occasion also exceed the recommended limit of 100 tJgll. 

A possible solution to these problems would be to use advanced technologies such as 

activated carbon adsorption and ozonation. However, these treatment processes are 

expensive. It was therefore decided to evaluate and optimise existing processes and 

process configurations in order to possibly alleviate the problems without having to 

implement new technologies. 

1 


 
 
 



1.2 BACKGROUND INFORMATION 

Figure 1 is an illustration of the plant. The plant consists of three modules, which have to 

be operated in parallel. The design capacity of the plant is 360 Ml/d: 120 Ml/d per 

module; a facility that enables the plant engineer to evaluate different treatment processes 

simultaneously. 

New Pump.tation Old pumpstation 

High Pressure Pump Station 

Pre-chlQrination 

Intermediate Chlorination ­
and Reearbonation mixing tanks 

Primary 

Chemical Dosing (Rapid mixing) 

Figure 1: A schematic illustration ofthe Water Treatment Plant at Balkfontein. 

The two treatment processes traditionally used on the plant are pre-chlorination and 

coagulation with FeCh (pH 8,6), and the high lime process (PH 11,4) without pre­

chlorination. The pH is reduced to approximately 8,0 after primary sedimentation, by 

adding CO2-gas. 

Samples of the final water, analysed at the Balkfontein laboratory, comply with the 

recommended limits as prescribed in SABS 241 (1984), for most of the time when using 

the high lime process. The chemical cost for this process is however 20 to 30% higher 

than the cost of the FeCh process. The high lime process is normally used during the 

rainy season when turbidities may exceed 1000 NTU. 

2 


 
 
 



Table 1: 	 Operating characteristics of the two modules of the Balkfontein water 

treatment plant used during full-scale investigations. 

I 

I 

! 

Chemical 
Dosed 

Module 2 
(Design capacity - 120 mild) 

Module 3 
(Design capacity - 120 mUd) 

G-value 
(S'I) 

Retention 
time 

Volume 
(m3 

) 

G-value 
(S·I) 

Retention 
time 

Volume 
(m3 

) 

pH -adjustment Lime 2500 1,14 s 2100 2,86 s 

Lime mixing 
channels 

470 • 37,05 s 250 67,41 s 

Rapid Mixing units FeCI:JM70 4800 0,33 s 4800 0,33 s 

Secondary dosing 
units 

Poly-
electrolyte 

1450 2,86 s 1450 2,86 s 

Split channels: 

Channel 38 70,40s 74 118,60 s 
i Flume 1260 4,1Os 980 3,65 s 

Channels (2nd 
) 22 99,30 s 

Flume (2nd 
) 1600 2,97s 

Serpentine channels: 

30 MlId units 45 966,80 s 45 966,80 s 

90 MlId units 32 821,50 s 

• Primary 
sedimentation tanks 

6,08h 30386 - 6,08h 30386 

Secondary 
sedimentation tanks 

3,8h 18991 . 6,08h 30386 

Sand filters Ix 100,8 
(xl0 
filters) 

1 x 100.8 
(x1O 
filters) 

Pre-chlorination is applied ahead of coagulation at dosing concentrations of 4-6 mg/l. It 

was originally instated to enhance the flocculation of algae and to control taste and odour 

problems. Since 1994 increasing concentrations of manganese in the raw water, however 

resulted in chlorine also being used as a pre-oxidant for the removal of manganese. Pre­

chlorination not only contributes significantly to the total chemical cost, but was also 

found to negatively impact on tastes and odours associated with cyanobacteria. It 

furthermore results in increased TBM concentrations in the final water. 

3 


 
 
 



 
 
 



 
 
 



 
 
 



 
 
 



Figure 7 shows the rainfall pattern for the period January 1994 to December 1996. This 

graph shows the decrease of rainfall during the winter months. This decrease coincided 

with the decrease in contaminant levels and costs as shown in Figure 6. 

The foUowing have been identified in the laboratory as possible causes contributing 

to water quality problems and increasing costs: 

(i) Manganese and iron 

The presence of relatively high concentrations of manganese and iron in the raw water, as 

a result of upstream pollution, gives rise to the poor aesthetic quality of the final product. 

The main problems for domestic use are objectionable taste and colour in the drinking 

water and staining of laundry. Oxidation of the dissolved metals, after post-chlorination, 

causes metal precipitates to form within the distribution network. 

(ii) Algae 

» Eutrophication, and the taste and odour causing substances produced by certain algal 

species contribute to the poor aesthetic quality of the drinking water at times. 

» The presence of high algal cell counts of specific species in the raw water requires 

pre-chlorination for effective removal. Chlorination of the raw water containing a 

relatively high organic pollution load results in the formation of THMs. Chlorination 

furthermore contributes to the taste and odour problems and chemical costs. 

» Algal cells and colloidal complexes of algogenic organic matter break through the 

sand filters and cause relatively high levels of turbidity at times. 

» Algal related organic substances present in the raw water, as well as dissolved organic 

compounds, probably released by algae on chlorination, result in increased coagulant 

demand and increased treatment costs. 

These factors are all, to a greater oflesser extent, interrelated and cannot be looked at 

in isolation. It is not possible to optimise for one aspect without considering the 

effects and interactions of the other factors. A very comprehensive study will be 

required should one want to quantify the effects of all these factors. The scope of 

such a study would be much larger than the limited study on which this thesis is 

based. It was therefore decided to identify some critical factors, from a cost point of 

8 


 
 
 



view, for this study and to develop a more comprehensive future proj ect to investigate 

the interrelationship between all the factors mentioned above. 

Although price increases are contributing to the increase in chemical costs, it is rather 

higher dosages and the use of secondary coagulants which are responsible for 

increasing costs. This increasing chemical cost (as much as 70% from 1994 to 1996) 

and consumer complaints, with regard to the aesthetic quality of their drinking water, 

were the main thrusts for this investigation. The role of pre-chlorination and the 

possibility of moving the point of chlorination and still obtain some benefits of pre­

chlorination, (Strobel and Dieter, 1990; Carlson, 1991; Jiang and Graham, 1992 and 

White et aI., 1997) formed the framework for the experimental planning for the 

investigation. 

The most critical factors contributing to increased treatment costs were identified as 

chlorine dosing (dosage and point of dosing), pH adjustment and coagulants used 

(type and dosage). The study was therefore planned to optimise these three 